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dmeorGo ( 100 1A x 30 LA x15 1A ) yodmEEs
CurbStone ( 100 cm x 30 em x 15 cm ) Test

58339000 8mbsEgdgdo
Customer Data
Bo0vdol Gamybmds 2 Lageegero Bodadol Bmdgdo 89 240/150/ 150
Quantity of samples Size of test samples , mm
390mol dgwmyagdo
= . Test Results
Boddol # 1 9
Sample .
398m 300l ;sEomo
T 10.3.2025 10.3.2025
est Day
Enﬁgj'anh bbmgsbgds , mg 28 4+ 28 +
ample age , day
3°00300b babyMdenogmds , §
; 31 33
Duration of test , sec
600v8ob Bedgdo , 80 .
Sample size , mm &g, oy 240 /150 240 /150
g 150 150
Bodndols §embs , 3
Concrete weight , kg 10.600 11500
Bmgmemdomo Gmbs , 30/8°
Diensity welghit, laghn® 1962.96 2092.59
803930 @3G30603 , 36
Load of destruction , kN #6434 307.45
bod@3039 3‘;_-]6833%3., R, 03 734 8.54
Strength on compression , R , Mpa
@slgabs damegols Lvdrsmm Loddgoggs R = 7.94 833>
Conclusion Block average strength R =7.94 MPa
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Laboratory Supervisor —— Renati Begishevi
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CUSTOMER : "da0an0" DATE : 3/10/2025
CUSTOMER HI AT T TO YT T RY RAPOR NO : #3/10.3.2025
ADRESS 1 ! m&@by30 , 03300 bgmm3zobLzadnl 4. 6 STANDARD :
ADRESS 2 £ RESERVE 1 H
BLOCK TYPE ! dmMAoyGn 100 LB x 30 LA x15 L3 RESERVE 2 :
" RESERVE 3 s
T.no |WwOTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  [FORCE STRENGTH
mm mm mm g gfcm3 t1 £2 day kN N/mm2
1 |50 240 150 10600 1962.96 20.1.2025 10.3.2025 28+ 264.30 7.34
2 150 240 150 11300 2092.59 30.1.2025 10.3.2025 28+ 307.45 8.54
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 33
960 26.4
720 19.8
480 13.2
D2
2
240 6.6
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Controlerer .~ ' | :
AL TS Renat Begishev




